

Declaration of Test Results

*BSI hereby declares that the
items described below have been tested
by BSI and comply with the requirements of*

BS EN 356:2000 Hard body drop test, Category (P2A), 3000mm Drop height

*The complete detail of the tests performed
and the results are recorded in*

BSI Test Report Number: 2371/8777667 Issue 3

Dated: 25 January 2018

Description of item tested:

*4.2mm clear Monolithic Annealed Glass with
LLumar SCL SR PS13 film applied*

Submitted by:

*CP Films Vertriebs GmbH
Katzbergstraße 1a
Langenfeld (Rheinland)
40764
Germany*

Declaration authorised by:

M. Manto

Title

Team Manager

Date

03 December 2018

*Attention is drawn to the conditions upon which this declaration
is issued, namely:*

*1. This declaration does not indicate provide or imply any
measure of Approval, Certification, Supervision, Control or
Surveillance by BSI to this or any related product.*

*2. This Declaration applied only to the particular sample tested
and to the specific tests carried out as detailed in the
Report referred to above.*

*3. The general and specific conditions are stated in the current
issue of 'BSI Terms of Service'. Copies of this leaflet are
available on request.*